
FORD 429-460
30280-30285

STYLE TRACK

02-24-2022



30280 KIT   PARTS LIST 

M A R C H  P E R F O R M A N C E    T E C H  S U P P O R T 1-888-729-9070

30281 Main Bracket 
1-30281-A……...Main Mounting Plate 
4-S210………….5/16 x 4-1/2” Threaded Studs
4-S769………….2.150 Threaded Spacer
4-S144………….5/16 x 7/8” SHCS
2-740-A…………Idler Pulley 
2-302-A…………Idler Pulley Cover 
6-S022………….8-32 x 3/8” SHCS
2-S666………….3/8 Washer
2-S321………….3/8 x 1-3/4” Hex Bolt
1-S275………….3/8 x 4-1/4” SHCS
1-S278………….3/8 x 5” SHCS
1-21074-A……...Adapter Ring 
2-S244………….3/8 x 3/4” SHCS
1-S312………….3/8 x 1” Hex Bolt
1-TP7-2.560……Spacer Tube 
2-MM100…….…Aluminum Bushing
2-S148………….5/16 x 1-1/4” SHCS

30282 Alt Bracket 
1-30024-A……...Base Support
1-30412-A……...Tube Spacer 
1-S344………….7/16 x 1” SHCS
1-S248………….3/8 x 1” SHCS
1-S450………….5/8 O.D.Threaded Bushing
1-S667...............3/8 Washer

30283 Power Steering Bracket 
1-30024-A……...Base Support
1-30412-A……...Tube Spacer 
1-S344………….7/16 x 1” SHCS
1-S248………….3/8 x 1” SHCS
1-S450………….5/8 O.D.Threaded Bushing
1-S667..............3/8 Washer

March Adjustment Tool 
 1 - BLT-14.75 

     30280-206 Pulley Kit 
1-2233-A………….Crank Pulley 
1-2232-A………….Water Pump Pulley 
1-313-A…………...W/P Pulley Cover 
1-221-A…………...Alt. Fan 
1-206-A…………...Alt. Pulley 
1-306-A…………...Alt. Pulley Cover 
1-629-A…………...P/S Pulley 
1-360-A…………...P/S Pulley Cover 
3-S028……………8-32 x 1” SHCS
3-S106……………1/4 x 1-1/4” SHCS
4-S186……………5/16 x 24 x 7/8” SHCS
4-S248……………3/8 x 1” SHCS
1-S685……………Lock Nut

 Accessories 
1-P158……………Water Pump
1-P555…………...Chrome Alternator 
1-9655……………Billet Alt. Optional 
1-P304…………...Chrome Alternator 
1-9600……………Billet P/S Optional

BELT SIZE: 68 1/2 



PHOTO-1
Install (4) 5/16 x 4-1/2” Threaded Studs (S210)
Thru the timing chain cover into the block as 
shown.

PHOTO-2
Install the Water Pump (P158) by sliding it over 
the four studs then secure with the four provided 
5/16 x 2.150 long threaded spacers (S769).

PHOTO-3
Install the main face Plate (30281-A) to the four
Threaded Studs using four 5/16 x 7/8 SHCS
(S144). Now add the Water Pump pulley (2232-A)
and the W/P pulley cap (313-A) using four 5/16 x
7/8" fine SHCS (S186). Now install the two 
Idlers (740-A) using two 3/8 washers (S666) and
two 3/8 x 1-3/4 Hex Bolts (S321).

PHOTO-4
Install the Crank Pulley (2233-A ) Using four
3/8 x 1” SHCS (S248).



PHOTO-5
Install the Rear Alt Support (30282) to the
passenger side head outer bolt hole. Use a
7/16 x 1” SHCS (S344) or a 3/8 x 1” SHCS (S248)
and 3/8 washer (S667) depending on your heads.
Thread the 5/8 O.D. Bushing (S450) into the end of
Spacer Tube.   (TIP) Use the Provided
3/8 x 4-1/4" SHCS (S275) to line up the rear support
with the front bracket as shown before tightening .

PHOTO-6
     Install the Rear Power Steering Support
     (30283) Using a 7/16 x 1” SHCS (S344) or a
     3/8 x 1” SHCS (S248) and 3/8 washer (S667)
     depending on your heads. Thread the 5/8 O.D.
     Bushing (S450) into the Spacer Tube. On this
     side use the provided 3/8 x 5” SHCS (S278)
     to line up the rear support before tightening.

Photo-7
Mounting the Alternator (9655) Billet or (P555)
Chrome. Use the 5/8 Adjustment bushing to take 
up any slack between the Alt. Ear and rear 
support, Now install the alternator using the 
3/8 x 4-1/4” SHCS as shown.

Photo-8
Mount the Power Steering Adapter Ring (21074-A)
To the P/S Pump. Use two 3/8 x 3/4” SHCS
(S244) and one 3/8 x 1” Hex Bolt (S312)



Photo-9
Mount the Power Steering Pump (9600) Billet
or (P304) chrome.
Use a (TP7-2.560) Tube Spacer between the 
lower adapter ring mount and the rear spacer 
tube. Use the adjustment  bushing to take up any
slack as shown.
Now run the 3/8 x 5” SHCS (S278) thru the lower 
Main Bracket hole the spacer and the rear
support as shown.

Photo-10
In the Two Upper slots of the main bracket
Use the (MM100) bushings and the two 
5/16 x 1-1/4” SHCS (S148).
You may now add the Alt. Fan (221-A) the
Alt. Pulley (206-A) securing with the (S685)
Lock Nut. Add the Alt. Pulley Cap (306-A)
using three 8/32 x 1” SHCS (S028). Mount
the P/S pulley (629-A) and the P/S Pulley
Cap (360-A) use three  1/4-20 x 1-1/4"
SHCS. (S106)

Photo-11
Install two idler caps (302-A) using six 8-32 x 3/8" 
SHCS (S022). Next install the 68-1/2" belt. 
To install the belt remove the (MM100)
Bushing and bolt from the Alternator upper slot.
Tilt it fully inward. Now install the belt pulling the
alternator up. Re-insert the bushing and bolt.

Photo-12
March Adjustment tool (BLT-14.75) use this tool to 
tighten the belt by turning the center rod till tight. 
Now tighten the two adjustment screws and then 
REMOVE the tool and store till needed.

MARCH PERFORMANCE TECH SUPPORT 1888-729-9070
(NOTE) when filling your new P/S pump work the steering wheel back and fourth with the motor off
While filling. Re-Check All bolts before starting.
Checking for belt problems: if nose comes from the belt check alignment using a straight edge from the 
face of the crank pulley measuring to the peak of the first groove on all accessories. Water pump boss 
heights vary during the building process.



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




